SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date: 30.JUL.2019 19:52:47
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Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944.11772 MHz -60.52 dém -47.52 dB 30.000 MHz 1.000 GHz 1.000 MHz 949.69383 MHz -60.42 dBm -47.42 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47380 GHz -57.55 dem -44.55 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47491 GHz -57.88 dBm -44.88 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71673 GHz -56.88 dBm -43.88 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.71605 GHz | -57.36 dBm -44.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99300 GHz -53.83 dBm -40.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18198 GHz -51.85 dém -38.85 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.85021 GHz -58.79 dBm -45.79 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.17492 GHz -58.86 dBm -45.86 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.57168 GHz -57.98 dBm -44.98 db 10.000 GHz 14.000 GHz 1.000 MHz 11.20710 GHz -58.20 dBm -45.20 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.89902 GHz -55.51 dBem -42.51 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.89035 GHz -55.71 dBm -42.71 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.28570 GHz -55.43 dem -42.43 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.29320 GHz -55.43 dBm -42.43 dB
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1.000 GHz 2.475 GHz 1.000 MHz 2.47435 GHz -56.39 dém -43.39 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.72378 GHz -55.59 dém -42.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -53.63 dém -40.63 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.16667 GHz -58.92 dém -45.92 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.58518 GHz -57.94 dem -44.94 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.89702 GHz -55.57 dBm -42.57 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.30070 GHz -55.56 dBm -42.56 dB
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Report No. : FG951001
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30.000 MHz 1.000 GHz 1.000 MHz 988.72657 MHz -60.48 dém -47.48 dB 30.000 MHz 1.000 GHz 1.000 MHz 953.08798 MHz -60.49 dBm -47.49 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47491 GHz -57.51 dém -44.51 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47472 GHz -57.95 dBm -44.95 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71659 GHz -56.30 dBm -43.30 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.71648 GHz | -57.69 dBm -44.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99350 GHz -54.81 dBm -41.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17748 GHz -53.61 dBm -40.61 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.84346 GHz -58.83 dBm -45.83 db 7.000 GHz 10.000 GHz 1.000 MHz 9.14492 GHz -58.95 dém -45.95 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.20510 GHz -58.14 dBm -45.14 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.58068 GHz -57.98 dBm -44.98 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.89368 GHz -55.76 dem -42.76 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.90302 GHz -55.62 dBm -42.62 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.28420 GHz -55.49 dem -42.49 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.28720 GHz -55.50 dBm -42.50 dB
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30.000 MHz 1.000 GHz 1.000 MHz 963.75531 MHz -60.27 dBm -47.27 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47491 GHz -56.78 dém -43.78 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71883 GHz -55.86 dBém -42.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -54.57 dém -41.57 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.20791 GHz -59.00 dém -46.00 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.57018 GHz -57.89 dem -44.89 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.91901 GHz -55.49 dBm -42.49 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.28870 GHz -55.38 dém -42.38 dB
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30.000 MHz 1.000 GHz 1.000 MHz 920.84354 MHz -60.39 dém -47.39 dB 30.000 MHz 1.000 GHz 1.000 MHz 992.60560 MHz -60.42 dBm -47.42 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47491 GHz -56.48 dem -43.48 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47491 GHz -58.94 dBm -45.94 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71566 GHz -56.04 dBm -43.04 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.71637 GHz | -57.64 dBm -44.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -55.00 dBm -42.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17298 GHz -51.64 dém -38.64 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.18654 GHz -58.86 dBm -45.86 db 7.000 GHz 10.000 GHz 1.000 MHz 9.23491 GHz -58.92 dém -45.92 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.58318 GHz -57.82 dBm -44.82 db 10.000 GHz 14.000 GHz 1.000 MHz 10.58618 GHz -57.86 dBm -44.86 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.90168 GHz -55.53 dem -42.53 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.60107 GHz -55.68 dBm -42.65 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.26171 GHz -55.41 dem -42.41 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.28720 GHz -55.50 dBm -42.50 dB
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1.000 GHz 2.475 GHz 1.000 MHz 2.47435 GHz -56.76 dém -43.76 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71605 GHz -56.30 dém -43.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.35196 GHz -54.89 dém -41.89 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.20304 GHz -58.84 dem -45.84 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.59418 GHz -57.81 dém -44.81 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.91101 GHz -55.58 dBm -42.58 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.28420 GHz -55.44 dBm -42.44 dB
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30.000 MHz 1.000 GHz 1.000 MHz 988.96901 MHz -60.39 dém -47.39 dB 30.000 MHz 1.000 GHz 1.000 MHz 940.23869 MHz -60.32 dBm -47.32 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.47435 GHz -56.09 dem -43.09 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47472 GHz -56.82 dBm -43.82 dB
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14.000 GHz 18.000 GHz 1.000 MHz 17.90302 GHz -55.72 dem -42.72 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.91501 GHz -55.43 dBm -42.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.27520 GHz -55.42 dem -42.42 dB 18.000 GHz 27.000 GHz 1.000 MHz 18.28120 GHz -55.55 dBm -42.55 dB
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saronas. FCC RF Test Report

Report No. : FG951001

A.1.7 Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0022
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0009
20 Battery End Point 0.0010

Note:

1. Normal Voltage =120 V. ; Battery End Point (BEP) =90 V. ; Maximum Voltage =264 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG951001

A.2 MIMO Antenna 1
A.2.1 Conducted Output Power(Average power)

LTE Band 41 Maximum Average Power [dBm]
Limit [dBm]| Test Result
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest

20 1 0 19.01 18.53 18.43

20 1 99 18.58 18.58 18.67

20 18 0 QPSK 18.59 18.01 18.22

20 18 82 18.11 18.35 18.28

20 100 0 17.99 18.16 18.36

20 1 0 18.76 18.48 19.41

20 1 99 18.49 18.52 18.56

20 18 0 16-QAM 18.57 17.97 18.18

20 18 82 18.10 18.31 18.24

20 100 0 17.99 18.12 18.29

20 1 0 19.04 18.71 18.68

20 1 99 18.79 18.77 18.54

20 18 0 64-QAM 18.56 17.93 18.16

20 18 82 18.05 18.28 18.21

20 100 0 17.96 18.09 18.32

33.01 Pass

15 1 0 18.21 18.03 18.38

15 1 74 17.89 18.33 18.31

15 16 0 QPSK 17.60 17.71 17.91

15 16 59 17.97 18.16 18.19

15 75 0 17.77 17.95 18.13

15 1 0 18.07 17.96 18.21

15 1 74 17.82 18.23 18.18

15 16 0 16-QAM 17.57 17.66 17.86

15 16 59 17.94 18.15 18.17

15 75 0 17.76 17.91 18.14

15 1 0 18.32 18.24 18.49

15 1 74 18.11 18.56 18.42

15 16 0 64-QAM 17.61 17.70 17.91

15 16 59 17.94 18.17 18.16

15 75 0 17.72 17.90 18.11
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s=amranas. FCC RF Test Report Report No. : FG951001

LTE Band 41 Maximum Average Power [dBm]
Limit [dBm] | Test Result
BW [MHz] RB Size RB Offset Mod Lowest Middle Highest

10 1 0 18.67 18.61 18.28

10 1 49 18.55 18.72 18.58

10 12 0 QPSK 18.49 18.40 18.22

10 12 38 18.21 18.48 18.25

10 50 0 18.15 18.19 18.41

10 1 0 18.66 18.53 18.24

10 1 49 18.51 18.64 18.56

10 12 0 16-QAM 18.45 18.33 18.14

10 12 38 18.17 18.46 18.21

10 50 0 18.07 18.18 18.39

10 1 0 18.94 18.83 18.62

10 1 49 18.87 18.94 18.81

10 12 0 64-QAM 18.47 18.37 18.16

10 12 38 18.19 18.47 18.22

10 50 0 18.07 18.12 18.36

33.01 Pass

5 1 0 18.54 18.15 18.07

5 1 24 17.88 17.97 18.29

5 8 0 QPSK 18.69 18.43 18.49

5 8 17 17.78 17.88 18.28

5 25 0 18.07 17.89 18.08

5 1 0 18.41 18.02 17.93

5 1 24 17.76 17.86 18.19

5 8 0 16-QAM 18.63 18.29 18.36

5 8 17 18.57 17.77 18.22

5 25 0 18.09 17.81 18.01

5 1 0 18.71 18.38 17.99

5 1 24 18.05 18.18 18.59

5 8 0 64-QAM 18.82 18.31 18.37

5 8 17 17.69 17.79 18.25

5 25 0 18.01 17.78 18.06
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saronas. FCC RF Test Report

Report No. : FG951001

A.2.2 Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.04 5.65 6.03 6.09
Middle CH 5.65 6.49 6.93 6.41 PASS
Highest CH 6.41 5.45 6.67 6.23
Mode LTE Band 41/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.28 6.55
Middle CH 6.43 6.41 PASS
Highest CH 6.78 6.78
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s=amranas. FCC RF Test Report Report No. : FG951001

LTE Band 41/ 20MHz / QPSK
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Trace 1 [ 17,98 dem 24,68 dBm 6.70 d8 3.36 0B 5.33 dB 6.41 0B 6.67 08 Trace 1 [ 20.29 dem 26,66 dBm 5.57 d8 2.55 d8 4.38 d8 5.45 d 5.09 68
— — e
L JL J | BERREEE I ) L JL J W e
Date! 19.0UL 2019 211805 Date! 19.0UL 2019 211603
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 19.JUL2019 21.08.56

Ref Level 26.00 dem  Offset 6,00 b Ref Level 26.00 dem  Offset 6,00 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
Preey o
0. \ 0.
1E- 1E-
B X
1E | 1E 3
¢
1 1 1
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.08 dBm 25,26 dBm 6.18 d8 2.16 dB 5.13 dB Trace 1 20,59 dBm 28,10 dBm 7.51 d8 3.04 d8 4.99 da 6.09 d8 6.78 dB
e e

Date: 19.JUL2019 21:21:08

Middle Channel / 1RB

Middle Channel / Full RB

Date: 19.JUL2019 21:14.03

Spectrum i Spectrum i
Ref Level 26.00 dem  Offset 6,00 b Ref Level 26.00 dem  Offset 6,00 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0
" : ~ \“ ~
1E- \\ - 1E- 5
% \ X
\ |
1E 1E 1
E V‘
. \ . i
= :: 1
¥
\ [ \
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.50 dem 25,73 dem 7.14 d8 3.68 0B 5.80 0B 5.93 0B 10 d8 Trace 1 | 20,68 dbm 28,36 dbm 7.69 d8 3.10 d8 5.19 d8 5.41 d8 7 de
I —— I e——
L JL J | CEEREEE ) L JL BRRRREE I

Date: 19.JUL2019 21:1200

Highest Channel / 1RB

Highest Channel / Full RB

Date: 19.JUL2019 21:18:32

Spectrum i Spectrum i
Ref Level 26.00 dem  Offset 6,00 b Ref Level 26.00 dem  Offset 6,00 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
; =
0.0 0.0 -
S S % 3
o -5
NN = =
1E- 1E- -
\\ N i X
N 3 LY
1E !I 1E Y
_ \ . |
1 |
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18,17 dem 2509 dbm 5.92 d8 57108 5.54 0B 6.67 0B 5.90 68 Trace 1 [ 20,37 dem 28,65 dbm 8.27 d8 3.01d8 4.95 d 5.23 d8 7.13 08
I —— I e——
L JL J | CEEREEE ) L JL BRRRREE I

Date: 19.JUL2019 211638
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

&)

Ref Level 26.00 dém  Offset 6,00 di
Att 30 8 AQT 2 ms @ RBW 20 MHz

Ref Level 26.00 dém  Offset 6,00 di
lo At 30 8 AQT 2 ms @ RBW 20 MHz

(@152 view

(@152 view

CF 2.506 GHz

Mean Pwr + 20,00 dB

00

CF 2.506 GHz Mean Pwr + 20.00 dB

G y Cumulative Di Function
Mean | Peak | crest | 0% | 19% |
24,92 dBm 5.44 d8 2.81 08 +.90 6B

Trace 1 [ 1948 dem
—_—

Date: 19.JUL2019 21:10:17

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.97 dem 27,67 dbm 7.90 d8 3.42 d8 5.39 d8 5.55 d8 7.30 68
I e——

Date: 19.JUL2019 21.08.06

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 26.00 dém  Offset 6,00 di

Ref Level 26.00 dém  Offset 6,00 di

Date: 19.JUL2019 21:14.49

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
.
0.0 g
X B :
1E i 1E- -
i 5 B
i \ N \
i \
1E- 1E- \\
|
1 1 1
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18,95 dem 25,55 dem 5.60 d8 3.39 0B 5.94 0B 3 5.61 08 Trace 1 | 20,68 dem 28,57 dbm 7.89 d8 3.07 d8 5.13 d8 5.41 d8 7.19 68
I —— I e——
[ CTTTT stk [ SRR

Date: 19.JUL2019 211322

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 26.00 dém  Offset 6,00 di

Ref Level 26.00 dém  Offset 6,00 di

Date: 19.JUL2019 211848

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o s
e
-
0.0
g “ 5
\ N
1E- : 1E- -
l N, V\‘ \.
1E- 1E- +
4
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18,10 dem 25,04 dBm 5.94 d8 3.83 0B 5.29 0B 6.78 0B 5.9 08 Trace 1 [ 1974 dem 27,77 dbm 8.03 d8 3.54 d8 5.54 d8 5.78 d8 7.57 08
I —— I e——
AERRRREE e BRRRREE I

Date: 19.JUL2019 211745
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saronas. FCC RF Test Report

Report No. : FG951001

A.2.3 26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz 5MHz | 10MHz | 15MHz | 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM |64QAM |64QAM |64QAM 64QAM
Lowest CH 5.105 | 4.825 | 9.970 | 9.990 |14.356 | 14.296 | 20.100 | 20.300 | 5.145 | 9.770 | 14.326 | 20.100
Middle CH 4,915 | 5.145 | 9.790 | 9.630 |14.326 | 14.116 | 20.100 | 20.100 | 5.185 | 9.910 |14.326 | 20.420
Highest CH 4.805 | 5.155 | 9.690 | 9.770 | 14.116 | 14.296 | 20.180 | 20.100 | 5.015 | 9.730 |14.176 | 20.220
Sporton International (Kunshan) Inc. Page Number : A0 of A131
TEL : +86-512-57900158 Report Issued Date : Sep. 06, 2019
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2ADZR4GO05A

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report Report No. : FG951001

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 10.99 dBm) P ™M1[1] 10.98 dBm)
20 N 2.49821000 GHz 20 N 2.49915900 GHz|
'Y ndB 26.00 dB)| 'y nde 26.00 dB|
10 = v TaTa - 5.105000000 MH. 10 = T 7= S TTAR 4.825000000 MH
7 T Ay 5.105! 2 - ¥y Bl 5 2
Q factor \ 489.4) q'factor 517.9
od i T od
-10 dém 1 e -10 deém
i di
-20 df Y -20 N
/ \ N
-0 d 30 d .
"\ \ A M LS AL
N N S T T
=40 -40
50 df =50 di
-60 dBm -60 dém
70 d 70 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,49821 GHz 10.99 dBm nd@ down 5.105 MHz M1 2.499159 GHz 10.98 dBm nd@ down 4,825 MHZ
T 1 2,495913 GHz -15.08 dBm nd8 26.00 dB TL L 2,496132 GHz -15.42 dbm nd8 26,00 d8
T2 1 2,501017 GHz -15.08 dém Q factor 4B89.4 T2 1 2.500958 GHz -14.99 dBm Q factor 517.9
L U J wa L JU J L]

Date: 18.JUL2019 17.05:14

Date: 18.JUL 2018 17:06.10

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum pectrum o
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 11.67 dBm) P ™M1[1] 11.74 dBm)
20 A 2.59298000 GHz| 20 1 2 320000 GHz
3 nda 26.00 dB ¥ nda 26.00 dB
0 T TP ey 4.915000000 MHz 0 v = T AR, 5.145000000 MHz
{ Q factor | 527.6) Q factor 504.0]
od 1 T 0d |
-10 dem o b -10 dBm i
-20 df a 20 df -
/ N 7 ]
-0 d -30 d “
Iy N A \
vl P My AT el el n R
Sh - = 0 LS iy
N - v
50 df =50 di
-60 dBm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,59298 GHz 11.67 dBm nd@ down 4.915 MHz M1 2.5932 GHz 11.74 dBm nd@ down 5,145 MHZ
T 1 2,590502 GHz -14,37 dbm nd8 26.00 dB TL L 2590522 GHz -14.17 dm nd8 26,00 d8
T2 1 2,595498 GHz -14.21 d8m Q factor 527.6 T2 1 2.595667 GHz -14.28 dBm Q factor 504.0
L U J L JU J ..

Date: 18.JUL2019 17:28:10

Date: 18.JUL 2018 17:28:45

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém  Offset 6.00 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 11.84 dBm| mif1] 11.28 dBm|
20d o 2.68779000 GHz 20d ” 2.68779000 GHz,
Yy  nd8 26.00 dB T nde 26.00 dB
0 T AT T B ey 4.805000000 MHz 10 Y T N e 5.155000000 MHz
Q factor \ 559.4) f Q factor 521.4)
od + T od +
| I
-10 dBm a2 { -10 dém g
¥ ¥ ¥
20 df - l\ -20 o —
7 W 7
K B R - -30d) T . o e
y Vg g ad i e T
oy Ay M
-40
-50 d -Sod
-60 dém -60 dém
7od 70 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 268779 GHz 11.34 dBm ndB down 4.605 MHz ML 2.68779 GHz 11.28 dBm ndB down 5155 MHz
T1 1 2 685092 GHz -14.53 dam nds 26.00 d8 T1 1 2.684993 GHz -14.52 dam nds 26.00 da
T2 1 2669893 GHz -14.39 dém  factor 559.4 T2 1 2.690147 GHz -14.81 dém  factor 521.4
L I ) - L I ) L

Date: 16.JUL.2019 17.36.45 Cate: 180012019 17:37.44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 18.JUL2019 17:57.03

pectrum &3 pectrum &3
Ref Level 26.00 GBm  Offset 6.00 ob w RBW 300 knz Ref Level 26.00 GBm  OFfset 6.00 OB = RBW 300 kHz
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30 dE SWT 126us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
- ™MIL1] 13.21 dbm| P ™MIL1] 12.05 aBm|
20 M 2.5049960 GHz 20 1 2.5052960 GHz
e nd X 26.00 dB| A ~ ndg X 26.00 dB)
10 7™ = i 9.970000000 MHZ 10 7 a wEGr— 9.990000000 MHz
/ Q factor 251.3 [ Q factor 1 250.8)
od i od r T
-10 dém i+ -10 dBm T.).J 5
i / \
-20 df -20 d
i 7
-30 d — 1 - |30 B i - —
Ravey -~ N [N T s
40 40
-50 df -50 d
-60 dem -60 dBm
70d -70d
CF 2.501 GHz 1001 pts Span 20.0 MHz GF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 T 2,504996 GHz 13.21 dem nds down 9.7 MHz ML 2.505295 GHz 12.85 dem nds down 9,99 Mhz
TL 1 2,496205 GHz -12.67 dém ndg 26.00 dB 1 L 2496045 GHz -12.85 dém ndg 26,00 d&
T2 1 2,506175 GHz -12.65 dBm Q factor 251.3 T2 1 2.506035 GHz -12.88 dBm Q factor 250.8
L JL J e L JL J

Date: 18.JUL 2018 18:00:14

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 15.JUL.2019 19.36.42

pectrum pectrum o
Ref Level 26.00 GBm  Offset 6,00 b @ RBW 300 kHz RefLevel 26,00 bm  OFfset 6.00 0B @ RBW 300 khz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™Il 13.17 dBm| P ™Il 13.65 dBm|
20 T 2.5921810 GHZ| 20 T 2.50889040 GHz
z ndB 26.00 dB A ndB - 26.00 dB
A | ., A . . o A
1 7 = Bl ey 9.790000000 MHZ 10 == B T 9.630000000 MHz
Q factor | 264.8) / Q factor \ 268.8
od od
/ | | I
-10 dem TjJ 12 -10 dem ¥ t
/ | . |
20d i - 20 - T
/ \ \
: " .30 d J \
Sy \ A 7 [ I
W N Wy an Ve
v 40
50 d -50 di
-60 clBm -60 dBm
-70d 70 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,592181 GHz 13.17 dBm ndB_down 9.79 MHz ML 2.588904 GHz 13.65 dem ndB_down 9,63 MHZ
TL 1 2,568045 GHz -12.52 dbm ndd 26.00 dB T1 L 2.588205 GHz -11.46 dm nd8 26.00 dB
T2 1 2,597835 GHz -12.95 dam qQ factor 264.8 T2 1 2.597835 GHz -12.64 dam qQ factor 268.9
L JL J o L JL J
Date: 18.JUL.2019 185208 Date: 18.JUL 2019 18:53.04
Spectrum Spectrum l"%‘
Ref Level 26.00 GBm  Offset 6,00 b @ RBW 300 kHz RefLevel 26,00 bm  OFfset 6.00 0B @ RBW 300 khz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 12.26 dBm| mif1] 14.17 dBm|
204 1 2.6887760 GHZ| 20d T 2.6817630 GHz
X 26.00 dB L ~ ndg__ . 26.00 dB
w S I A L ~ ey 9.690000000 MHZ 10 7 - B e ©9.770000000 MHz
/ Q factor | 277.5 / Q factor 274.5
od + 0d
1 T
-10 dBm ] l} -10 dém
o / | o #
r n/ . 4 ) ¥ P
0 v A -30der 7 L ey
S A [~ - VL
“an -40
50 d -0 d
-6 dBm -60 dém
70 df -70 o
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2868776 GHz 12.26 dBm ndB down .65 MHz ML 2.881763 GHz 14.17 dBm ndB down 3,77 MHz
T1 1 2,680105 GHz -13.45 dam nds 26.00 d8 T1 L 2.680145 GHz -11.95 dam nds 26.00 d&
T2 1 2,689795 GHz -14.52 dBm  factor 277.5 T2 1 2.689915 GHz -11.94 dam  factor 274.5
— — —
L L J L JL J

DCate: 180012019 19:39.42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

pectrum s um &
Ref Level 26.00 GBm  Offset 6,00 b @ RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
P MI[1] 11.43 dbm)| N MI[1] 11.49 dBm
20 2.5022710 GHz| 20 2.5062870 GHz|
ndB 26.00 dB gl . 26.00 dB
10 AT e B 14.356000000 MHz 1 AT e TN 14.206000000 MHz
| A Q factor 174.3) Q factor 175.3
od f t 0 +
\ |
-10 dom ¥ -10 dem -
20 d \ 20 d it
: T - 7 \
-30 d — -30 dB PPy - T
R L oA WAVl SR ® AV
eI AY SV i YV
oy AV A ¥
-50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,502271 GHz 11.43 dBm nd@ down 14.356 MH2 M1 2.506287 GHz 11.49 dBm nd@ down 14,206 MHZ
TL 1 2,496457 GHz -15.08 dBm nd8 26.00 dB T1 L 2.456487 GHz -13.20 dBm nd8 26.00 dB
T2 1 2,510813 GHz -14.59 dam Q factor 174.3 T2 1 2.510783 GHz -14.26 dBm Q factor 175.3
L I 4 - [S JL 4
Date! 18.JUL 2019 18.58.36 Date: 18 JUL 2018 19:58:21
Spectrum s pectrum &
Ref Level 26.00 GBm  Offset 6,00 b @ RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
P MI[1] 12.00 dBm)| N 12.16 dBm
20 2.5905120 GHz| 20 2.5979750 GHz|
ndb 26.00 dB 26.00 dB
10 y v Y TTBO 14.326000000 MHz| 10 T 14.116000000 MHz
' Q factor 180.8 184.0
od { od
{ .
-10 dom = -10 dem ;
20d T 20 di |
/ [
-30d e 30 di c —
e A p
P S A e ALSUANE LY.
=i bty 7 - <
¥ RVa—
50 df =50 di
-60 clBm -60 dBm
Tod 70 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,590512 GHz 12.00 dBm nd@ down 14.326 MH2 M1 2.597975 GHz 12.16 dBm nd@ down 14,116 MHZ
TL 1 2,585747 GHz -14,01 dam nd8 26.00 dB T1 L 2.585057 GHz -12.44 dBm nd8 26.00 dB
T2 1 2,600073 GHz -13.72 dém Q factor 1B0.8 T2 1 2.600073 GHz -14.74 dBm Q factor 184.0
L ] J V- \ JU J ) v
Date’ 18 JUL 2019 2023 46 Date: 18 JUL 2019 20:24:25
pectrum s pectrum &
Ref Level 26.00 GBm  Offset 6,00 b @ RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mif1] 12.1a dm| mif1] 11.20 dBm|
20d 2.6840280 GHz 20d . 2.6812710 GHz
ndg 26.00 dB| " ndg 26.00 dB|
0 A T P [ A7 B e, 14.116000000 MHz 10 T e TR, 14.206000000 MHz
f ! Q factor \ 190.1 { f Q Tatrop 187.6
od T 0 d T
i
T
-10 dBm T 3 -10 dém >
-z0d / + -20d T
30 d - L 30 dh ad LA
B e CaR e K AT i = Ty —
ot Vi LS Sy AN e VA
40 -40
50 d -0 d
-60 dBm -60 dem
70 df -70 o
CF 2.6825 GHz 1001 pts an 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.664028 GHz 12.13 dBm ndB down 14.116 MHz ML 2.881271 GHz 11.20 dBm ndB down 14.296 MHz
T1 1 2,675397 GHz -12.45 dam nds 26.00 dB T1 L 2.675217 GHz -14.95 dam nds 26.00 d&
T2 1 2689513 GHz -14.87 dBm  factor 190.1 T2 1 2.689513 GHz -15.21 dm  factor 187.6
L J J ) e L Jjd ] ]
Date: 18.JUL.2019 20.30.45 Date: 180012019 20:31.25
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Date: 18.JUL2019 20.38.:57

Date: 18.JUL 2018 20:38.48

Spectrum s Spectrum &
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
P N MI[1] 16.01 dBm)| N MI[1] 14.51 dBm
20 2.5066390 GHz| 20 T 2.5086370 GHz|
AVAYS nhaves e, .- - 26.00 dB| L N R e ~TondB N\ A 26.00 dB|
1 Bw TN 20.100000000 MHz 10 7 y Bu WY, 20.300000000 MHz
Q factor ‘\ 124.7] f Q factor \ 123.6
od v 0d
. -4 b
-10 dom -10 dem *
p /
-20 -20 de
| 1 ] ——
30 B > Y = — 308y e - =
oL ] — <
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506639 GHz 16.01 dam nd8 down 20,1 MHz ML 2.508637 GHz 14.51 dam nd8 down 20,3 WHz
T1 1 2,49597 GHz -9.93 dBm nd8 26.00 dB T1 L 2,49577 GHz -11.36 dbm nd8 26,00 d8
T2 1 2,51607 GHz -10.44 dBm qQ factor 124.7 T2 1 2.51607 GHz -10.95 dam qQ factor 123.6
L L J L L J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Date: 18.JUL2019 204718

Date: 18.JUL 2018 20.47.48

Spectrum t“%‘ Spectrum ["5“
Ref Level 26.00 dbm  Offset 6,00 0B @ RBW 1 MHZ RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0de SWT  57us @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P MI[1] 15.17 dbm)| N MI[1] 15.48 dBm
20 2.5919210 GHz| 20 2.5922410 GHz|
- . p e 26.00 dB| R i NG 26.00 dB)
10 B 20.100000000 MHZ 0 7 v Bt W N\ 20.100000000 MHZ|
f Q factor \\ 129.0) / Q factor \ 129.0
od 7 ! od {
-10 dom Pl‘ \i -10 dem ‘f
20 df 1 20 d F’ T
f - B \
-30 den — — — 30 dBm =" -
| ~ v | —— MR AN
40 -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.591921 GHz 15.17 dam nd8 down 20,1 MHz ML 2.503241 GHz 15.48 dam nd8 down 20,1 WHz
T1 1 2,58297 GHz -10.53 dém nd8 26.00 dB T1 L 2,58297 GHz -10.32 dém ndg 26.00 d8
T2 1 2,60307 GHz -10.50 dBm Q factor 129.0 T2 1 2.60307 GHz -10.20 d8m Q factor 129.0
L I 4 - [S JL 4 -

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum =

Date: 16.JUL2019 20.56.01

DCate: 18.00L.2019 20.56.37

Spectrum =
Ref Level 26.00 dém  Offset 6,00 db & RBW 1 MHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mil1] +.58 dBm K mif1] 15.51 dBm|
20d ,’A 2.6828770 GHZ| 20d S 2.6788410 GHz
s WA e, N 26.00 dB| i A B 26.00 dB
0 7 Bw VT 20.180000000 MHZ 10 7 B Y ﬁ\‘ 20.100000000 MHz
f Q factor 132.9 / Q factor \ 133.3
od f T od \
J t
T
-10 dém f ¥ -10 dbm ‘J ﬁL
/
-z0d i ‘\ -20d ; T
- N Pt .~ M AL A
Han e -30 5
a0 -40
50 d -0 d
-60 dém -60 dém
70 df -70 di
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2662877 GHz 14.58 dBm ndB down 20,18 MHz ML 2.678641 GHz 15.51 dBm ndB down 20,1 MHz
T1 1 266985 GHz -11.07 dém ndé 26.00 dB T1 1 2.66993 GHz -10.93 dém ndé 26.00 d8
T2 1 2,69003 GHz -10.96 dém  factor 132.9 T2 1 2.69003 GHz -10.07 dém  factor 133.3
[ ) ) T wa [ )i ) QI e

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=]

(=]

pectrum um
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™Il 11.10 dBm) P ™Il 13.25 dBm|
20 , 2.50042800 GHz 20 ™ 2.4994420 GHz
ndB 26.00 dB § A o nge . 26.00 dB
10 / 7 A7 v AT B 5.145000000 MHz| 0 / B e ey 9.770000000 MHz
/ Q factor | 486.0 Q factor \ 255.8
od I T od
] i
~10 dém }/ -10 dém
i di I
20d 7 20 T
A N} \
304 30d - = X
B Lavy o ALIBM —
T~ J VAL 7 = 2ol WA
a0 -40
50 d -50 di
60 dm -60 dBm
Tod 70 d
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 2500428 GHz 11.10 dBm nd@ down 5.145 MHz M1 2.499442 GHz 13.25 dBm nd@ down 9.77 MHz
TL 1 2,495913 GHz -14.95 dam ndd 26.00 dB T1 L 2456205 GHz -13.10 dém ndd 26.00 dB
T2 1 2,501057 GHz -15.07 dam qQ factor 486.0 T2 1 2.505975 GHz -12.54 dam qQ factor 255.9
L JL J o L JL J
Date 18.JUL2019 17.07:22 Date: 18.JUL 2019 18:00:58
Spectrum &3 pectrum &3
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™Il 12.27 dBm| P ™Il 12.70 dBm|
20 it 2.59408900 GHz 20 2.5966760 GHz
ndp 26.00 dB . o nde 26.00 dB
10 = A TR e 5.185000000 MHZ, 10 P T = 7 L 9.910000000 MHZ|
Q factor 500.3 / Q factor 262.0
od od f
~10 dém -10 dém
20d 20 d
/! ~ i
i . |
-a0d f ‘ -30 di - "
o VY ’\\M N . [ At \ |
“ oy i e Wi a
50 d -50 di
-60 dém -60 dBm
-70d 70 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594039 GHz 12.27 dBm nd@ down 5.185 MHz M1 2.596676 GHz 12.70 dBm nd@ down 9.91 MHz
TL 1 2,590453 GHz -13.74 dBm ndd 26.00 dB T1 L 2.588025 GHz -13.12 dém ndd 26.00 dB
T2 1 2,595637 GHz -13.68 dam qQ factor 500.3 T2 1 2.597935 GHz -13.33 dam qQ factor 262.0
L ] J V- \ JU J ) v
Date 18.JUL2019 172814 Date: 18.JUL 2019 18:53.38
pectrum o pectrum l"%‘
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 12.08 dm| mif1] 13.06 dBm|
20d 2.68591200 GHz, 20d 2.6846200 GHz
ndB . 26.00 dB . ndB _ 26.00 dB
w 7= e Y AT 5.015000000 MHz 10 , = P ATV Vi ©9.730000000 MHz
/ Q factor 535.6) [ Q factor 275.9
0 d T od
7
-10 dBm k“a -10 dém {-
%
-z0d . -20d i
/ M. /
-30 dem— — 4 L -3, dem- — - e
e e R EATa ]
a0 -40
50 d -0 d
-60 dém -60 dém
70 df -70 o
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.685912 GHz 12.08 dBm ndB down 5.015 MHz ML 2.68462 GHz 13.08 dBm ndB down 9,73 MHZ
T1 1 2 684953 GHz -13.99 dam nds 26.00 d8 T1 1 2.680125 GHz -13.01 dém nds 26.00 da
T2 1 2689963 GHz -13.99 dém  factor 535.6 T2 1 2.689855 GHz -13.08 dém  factor 275.9
L J J ) e L Jjd ] ]

Date: 16.JUL.2019 17.38.33

DCate: 18.00L.2019 19:40:27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Spectrum

Date: 18.JUL2019 20.00.08

s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
P 12.41 dBm)| N - MI[1] 15.66 dBm
20 M1 2.5047590 GHz| 20 y 2.5049210 GHz|
X 26.00 dB - P S _ndf 26.00 dB
10 P TG Tl A i 14.326000000 MHz| 10 7 B g \ 20.100000000 MHz|
i 174.8) / Q factor \ 124.6
od 0d 7 .
i T It
N ; £ ¥
-10 dom = < -10 dem ‘v i
\ i / |
-20 df -20 i
\ —~T — S
-30d —+ + . | -2-eftrr=—
P N A e
Gl 40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504759 GHz 12.41 dam nd8 down 14.326 MHz ML 2.504921 GHz 15.66 dam nd8 down 20,1 WHz
T1 1 2,496457 GHz -13.65 dBm nd8 26.00 dB T1 L 2,49593 GHz -10.81 dbm nd8 26,00 d8
T2 1 2,510783 GHz -13.87 dém Q factor 174.8 T2 1 2.51603 GHz -9.79 dBm Q factor 124.6
L L J L L

Date: 18.JUL 2018 20.40:26

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Date: 16.JUL2019 20.32.01

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1] 11.71 dBm) P ™M1[1] 15.26 dBm)
20 1 2.5909020 GHz| 20 Y 2.5950780 GHz|
¥ ndB 26.00 dB AT R . 26.00 dB
1 o AT Ly e YWY 14326000000 MHz 10 7 By = 20.420000000 MHz
Q factor 1 180.9 Q factor \ 127.1
od od
J | ¥ }
-10 dom 7 32 -10 dem T %
20d - - 20 d |
f \ ~J |
a0 d p “ .30 dBm—{—== = e
- S Ve U ~
P P | e
i = e -40
-50 df =50 di
-60 clBm -60 dBm
Tod 70 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,590902 GHz 11.71 dBm nd@ down 14.326 MH2 M1 2.595078 GHz 15.26 dBm nd@ down 20,42 MHZ
TL 1 2,585837 GHz -14,40 dBm nd8 26.00 dB T1 L 2.58289 GHz -11.49 dam nd8 26.00 dB
T2 1 2.600163 GHz -14.34 dBm Q factor 1B0.9 T2 1 2.60331 GHz -10.73 dém Q factor 127.1
L I 4 - [S JL 4 -
Date’ 18.JUL 2019 202458 Date: 18 JUL 2019 20:48:12
Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mif1] 11.79 dém| mif1] 15.06 dBm|
20d oy 2.6854370 GHz| 20 a1 2.6743660 GHz
R B 26.00 dB _,f’\ P ™ N~ PR A 26.00 dB
w AFTTEI A TR e ) 14.176000000 MHz| 10 B VTN 20.220000000 MHz]
! - I Q factor | 189.4 f Q factor \ 132.3
0 d 7 0de a
-10 dBm f !f 10 dém \I
-20 df L -20 df ‘\
/| L
T
a0d =t £ DAV S Al / e
| e T 2 Y PRV /
40 -40
50 d -0 d
-60 dBm -60 dem
70 df -70 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.685437 GHz 11.79 dém ndB down 14.176 MHz ML 2.674366 GHz 15.08 dBm ndB down 20,22 MHz
T1 1 2,675337 GHz -14.56 dam nds 26.00 dB T1 L 2.66093 GHz -10.85 dam nds 26.00 d8&
T2 1 2689513 GHz -14.45 dam  factor 189.4 T2 1 2.69015 GHz -11.26 dBm  factor 132.3
L JL J GHINNANND e L JL J GRINNANED wa

Cate: 180012019 20.57.24
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saronas. FCC RF Test Report

Report No. : FG951001

A.2.4 Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz 5MHz | 10MHz | 15MHz | 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM|64QAM 64QAM |64QAM | 64QAM
Lowest CH 4.50 4.50 9.05 9.07 | 13.52 | 13.46 | 18.42 | 18.62 | 4.51 9.03 | 13.43 | 18.50
Middle CH 4.51 4.50 9.05 9.03 | 13.43 | 13.46 | 18.30 | 18.54 | 4.53 9.03 | 13.40 | 18.18
Highest CH 4.54 4.52 9.07 9.05 | 13.37 | 13.46 | 18.38 | 18.34 | 4.52 9.05 | 13.40 | 18.50
Sporton International (Kunshan) Inc. Page Number : AG7 of A131

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2ADZR4GO05A

Report Issued Date : Sep. 06, 2019
Report Version

: Rev. 01
Report Template No.: BU5-FGLTE Version 2.0




saronas. FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 um &3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
. 12.06 dBm B 12.18 dBm)|
20 2.49833000 GHz| 20 1 2.49654200 GHz|
. 4.495504496 MHz 4 4.495504496 MHz]
1 > I R 7 10 AT AT St i1 WA
] i \
od P 0d
J \ [ !I
-10 dem rd \\ -10 dem + 1
; \ Ve e
20 df - -20 df -
/ \ A \
1 \ ~ AN
-0 d - T —:mr" -
AR - T Sy
- i L~ T WY 2 o
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,40833 GHz 12.06 dam ML 2.495542 GHz 12.18 dam
T1 1 2,4962423 GHz 5.41 dBm Oce Bw 4,495504496 MHz T1 L 2.4962522 GHz 6.90 dBm Oce Bw 4.495504496 MHz
T2 1 2,5007378 GHz 6.17 dam T2 1 2.5007478 GHz 6.82 dam
L I 4 - [S JL 4

Date: 18.JUL2019 17.05.07

Date: 18.0UL 2018 17:06.02

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- 12.66 dBm) P ™M1[1] 11.97 dBm)
20 2.59415900 GHz| 20 " 2
5404505 MHz| 4
Fa X I
10 T 10 T T T s e
od 0 \
y |
-10 dom o -10 dem )
- Vi 5
20 df —— - 20 di -
- ™, - h
30 dgyn=" R -30d N
Sy A Al
5 m i —
0 ha¥l o - -
1 Y,
50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504159 GHz 12.66 dam ML 2.592311 GHz 11.97 dBm
TL 1 2,5907722 GHz 6.44 dBm Oce Bw 4.505454505 MHz T1 L 2,5907822 GHz 7.18 dm Oce Bw 4.495504496 MHz
T2 1 2.5952777 GHz 7.71 dam T2 1 2.5952777 GHz 7.02 darm
L ] J V- \ JU J ) v

Date: 18.JUL2019 17:28.02

Date: 18.JUL 2018 17:28:38

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

pectrum o pectrum o
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém  Offset 6.00 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 12.67 dBm| mif1] 11.51 dBm|
20d i 2.68854900 GHz, 20d ” 2.68701000 GHZ,
OF: B o 4.535464535 MHz Oce By 4.515484515 MHz
1w TR AT T AT LTy v 10 R s B BT Wy e
J J y >
j | [
od - L od *
/ \ I \
/ / \
-10 dém - L -10 dBm
\ 7 N
\ / \
-z0d -20d =
-0 d = -30d =
I v P S
PRV L Mo A e
40 -40
-50 d -Sod
-60 dém -60 dém
7od 70 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2668543 Ghz 12.67 dém ML 2.68701 GHz 11.51 dBm
T1 1 26852522 GHz 5.98 dBm Oce Bw 4.535464535 MHz T1 1 2.6852822 GHzZ 7.05 dam oce Bw 4.515484515 MHZ
T2 1 26697877 GHz 7.39 dém T2 1 2.6897977 GHz 5,45 dém
L ] J ) - L JU ) ) e

Date: 16.JUL.2019 17.36.38

DCate: 180012019 17:37.38
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 12.95 dBm) P 13.28 dBm)
20 1 2.5028180 GHz| 20 T 2.5005000 GHz
\ - - B 050040051 MHz i . B 9.070929071 MHZ]
mn ¥ e = 2" = pL ‘\ 0 o N - = ! 4 1\;
h \ 7 ‘ 1 X
ad . " od ’ t
-10 dém [ \ -10 dBm | |
| \ / \
-z0d T v -20 d f
-/ V| P e \ .
R & ] -
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502818 GHz 12.95 dam ML 2,5005 GHz 13.28 dam
T1 1 2,4965045 GHz 8.14 dBm Oce Bw 9.050943051 MHz T1 L 2.4964645 GHz 7.59 dam Oce Bw 9.070929071 MHz
T2 1 25055554 GHz 8.09 dam T2 1 2.5055355 GHz 6.32 dam
L I 4 - [S JL 4
Date’ 18.JUL 2019 175653 Date: 18 JUL 2018 18:00:05
Spectrum &3 pectrum &3
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 13.17 dBm) P ™M1[1] 13.65 dBm)
20 2.5940990 GHz| 20 ™M1 2.5919210 GHz|
. 1 . Ocg By L 050040051 MHz . 1 AA ; 9.030969031 MHZ]
< rea o= > = 5
/ \ \
od - 0d
/ | | \
-10 dém : \ -10 dBm . 1
/ \ / {
-20 df -20 de -
/ '
/ \ 4 |
204 — 30 dbm—t~ A i
~ \ AV RV eV LA -
P, ¥ o r ll AN, )
4 VAR 0 E
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504099 GHz 13.17 dam ML 2.501921 GHz 13.65 dam
T1 1 2,5804645 GHz 6.90 dBm Oce Bw 9.050943051 MHz T1 L 2.5854545 GHz 7.16 dBm Oce Bw 9.030969031 MHz
T2 1 2.5975165 GHz 6.36 dam T2 1 2.5975155 GHz 6.64 dam
L ] J V- \ JU J ) v

Date: 18.JUL2019 18:51.:58

Date: 18.JUL 2018 18:5265

Highest Channel / 10MHz / QPSK

Hig

hest Channel / 10MHz / 16QAM

(=]

pectrum pectrum l"%‘
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
j= Att 30de SWT 12.6p: @ VBW 1MHz Mode aAuto FFT b Att 30 dB SWT 126 us ® VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max @7k ™ax
M1[1] 13.21 dBm) M1[1] 12.78 dBm|
20d T 2.6835810 GHz| 20d 1 2.6832020 GHz
T . _ OccBw 9.070929071 MHz| X~ Oce By . 9.050949051 MHz
0 = P Y 0 s A = T
! \ / !
04 / ! o # \
-10 dBm ‘1 \ -10 dBm: f &
-0 d - |‘ 20 d l \\
A0 dom 7 T S0 dEm i Ay
N —r VT - " v
40 -40
50 di -50 di
-60 dém -60 dém
-0 d -70d
CF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 2.683581 GHz 13.21 dém ML 2.683202 GHz 12.78 dBm
T1 1 2 6804246 GHZ 7.35 dam oce Bw 9.070929071 MHz T1 1 2.6804246 GHz 6.86 dBm oce Bw 9.050949051 MHZ
T2 1 2.6894955 GHz 6.80 dBm T2 1 2.6894755 GHz 5.98 dém
L U ] - L I ] ) va
Date: 18.JUL.2019 19.36:34 Date: 18 JUL 2019 19:39:34
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 18.JUL2019 19.58.27

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™M1[1] 10.56 dBm) P 12.10 dBm)
20 — 2.4997540 GHz 20 2.5059280 GHz
} ) Occ B : 13.516489516 MHz 1 ~ c By . 13.456543457 MHz
o 7 LT T v ST n T T T WY
4 / di
[ - 0 - |
| |
-10 dom ﬂ -10 dem f
20 df -20 d
-0 d JI !‘ -30 d — J I"‘ "
A/ e el e e - A A
N s o S
-40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,499754 GHz 10.56 dam ML 2.505928 GHz 12.10 dam
T1 1 2,4967067 GHz 5.97 dm Oce Bw 13.516483515 MHz T1 L 2.4960167 GHz 7.44 dBm Oce Bw 13.456543457 MHz
T2 1 2.5103032 GHz 7.23 dam T2 1 2.5102732 GHz 6.76 dam
L L J L L

DCate: 18.JUL 2018 19.58.11

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 16.JUL.2019 20.30.37

Spectrum t“‘? Spectrum l"%‘
Ref Level 26.00 GBm  Offset 6,00 b @ RBW 300 kHz RefLevel 26,00 bm  OFfset 6.00 0B @ RBW 300 khz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- 11.11 dBm| P ™Il 11.91 dBm|
20 2.5968660 GHZ| 20 2.5940190 GHz
N , 13.426575427 MHz . ¥y Occhw 13.456543457 MHz
B b LA SN Wi = B EATYE G AN BV e
od \ 0d
-10 dém -10 dém I \
204 - \I 20 df - t
/ \ | |
-30d f + 30 di v
P p - S
s L~ L. JPETY G |
= T ¥ T e
50 d -50 di
-60 clBm -60 dBm
-70d 70 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,596866 GHZ 11.11 dBm ML 2.594019 GHz 11.91 dBm
TL 1 2,5662867 GHz 6.45 dBm Occ Bw 13.426573427 MHz T1 L 2.5862867 GHz 7.00 dam Occ Bw 13.456543457 MHz
T2 1 2,5997133 GHz 6.56 dBm T2 1 2.5997433 GHz 6.13 dBm
L JL J o L JL J [
Date 18.JUL2019 2023:36 Date: 18.JUL 2018 20:24 14
Spectrum t“‘? Spectrum l"%‘
Ref Level 26.00 GBm  Offset 6,00 b @ RBW 300 kHz RefLevel 26,00 bm  OFfset 6.00 0B @ RBW 300 khz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 10.36 dm| mif1] 11.28 dBm|
20d 2.6816910 GHZ| 20d - 2.6899690 GHz
M Oce By 13.366633367 MHz , OccBw 13.456543457 MHz
10 + x . 10 T 5 X ~
7 v T AW W STy e T AT TR AT
od [ \ od
] i T
| {
-10 dBm - -10 dém -
-z0d { -20d
| | { \
\ \ J
- ’ e -30 dim— > A I
v R S Vv S " VA
-40
50 d -0 d
-6 dBm -60 dém
7od 70 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2681691 GHz 10.38 dBm ML 2.6835960 GHz 11.28 dém
T1 1 2.6757567 GHz 5.09 dam Occ 8w 13.366633367 MHz T1 L 2.5757268 GHz 5.86 dam Occ 8w 13.456543457 MHZ
T2 1 2.6891234 GHz 6.12 dbm T2 1 2.6891833 GHz 5,08 dm
L JL J GHINNANND e L JL J GRINNANED wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Spectrum t"? ["5“
Ref Level 26.00 GBm  Offset 6,00 db @ RBW 1 MHZ RefLavel 26.00 dém  Offset 6,00 db = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT 1
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
P MI[1] 15.58 dBm)| N MI[1] 15.35 dBm
20 2.5042020 GHz| 20 2.5044420 GHz|
R i - 18.421578422 MHz ) | R S T € 1B.621378621 MHz
1 . - 1 R - - .
/ % f \
I
0d \ 0a \
-10 dom f \ -10 dem / \
-20 df ,I II 20 df t ‘\
/ e
30 dam—of————| 1= L T out I I |
e T RN L .
i -40
-50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Rasult | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,504202 GHz 15.58 dam ML 1 2,504442 GHZ 15.35 dem
TL 1 2,4968092 GHz 7.95 dm Occ Bw 18.421578422 MHz T1 1 2,4966893 GHz 8.13 dBm Oce Bw 18.621376621 MHZ
T2 1 2,5162308 GHz 8.11 dém T2 1 2,5163107 GHz 8.66 dBm
L JL J L JL J 4
Date! 18.JUL 2019 203848 Date: 18 JUL 20189 20 39:32
Spectrum t"? Spectrum ["5“
Ref Level 26.00 GBm  Offset 6,00 db @ RBW 1 MHZ RefLavel 26.00 dém  Offset 6,00 db = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
P MI[1] 15.45 dBm)| N ) MI[1] 15.73 dBm
20 x 2.5870060 GHz| 20 ¥ 2. 7590 GHz|
N N S B 18.301698302 MHz ) 11 | e L 0ps By g 1B.541458541 MHz
1 1 -
7 v v T
v X 7 |
d -’ 3 d: { 4
° f | 0 ! T
) i |
-10 dom f‘ ' -10 dem { \‘
| \
o0 d ! i 0 di I |
7 T 7 T
\ -~/ \
-30 d v Y | 30 dBm- = 1
e =1 e T R g VN —~
— S .
) ouYs -40
-50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Rasult | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,587006 GHz 15.45 dBm ML 1 2,593759 GHz 15.73 dem
TL 1 2,5638492 GHz 7.16 dBm Oce Bw 18.301658302 MHz T1 1 2,5638092 GHz 7.62 dm Oce Bw 18.541456541 MHz
T2 1 2,6021508 GHz 7.22 dam T2 1 2,6023506 GHz 8.3 dom
L I 4 - [S I 4 -
Date’ 18.JUL 2019 204710 DCate: 18 JUL 2018 204741
Spectrum t"? ["5“
Ref Level 26.00 GBm  Offset 6,00 db @ RBW 1 MHZ RefLavel 26.00 dém  Offset 6,00 db = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mif1] 13.52 dm| mif1] 14.96 dBm|
20d ™ 2.6798B00 GHz| 20 a1 ,‘\ 2.6764040 GHz|
1 - e A QG Bt 18.381618382 MHz T o OB 18.341658342 MHz
. N . 955B ; o ~ e e 0 .
/ \ \
od - .\ od y \
] !
-10 dBm + t -10 dém + I\
\
f .] |
7 L. . ) \
L~ e . e S
- = o, _ PR Ny _
-an a0
50 d -0 d
-60 dBm -60 dem
70 df -70 d
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML T 2.67988 GHz 13.52 dém ML 1 2.676404 GHz 14.96 dBm
T1 1 2,6708492 GHz 7.98 dam Occ 8w 18.381618382 MHz T1 1 2,6707692 GHz 7.40 dam Occ 8w 18.341656342 MHZ
T2 1 26692308 GHz 7.17 dBm T2 1 26691109 GHz 6.62 dBm
L JL J L JL J GRINNANED wa
Date: 18.JUL.2019 2055:55 Date: 18.00L2019 20.56.29
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L J

Date: 18.JUL2019 17:07:15

pectrum um 3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 11.34 dBm) P ™M1[1] 14.04 dBm)
20 1 2.49856000 GHzZ 20 ™T 2.4994020 GHz|
cc By 505494505 T ) - By 5903
. . Occ Bre . 4.505404505 MHz . 1| A o e 9.030969031 MHZ]
I A vi T 7 HE
° ] \ ° 7 I
-10 dém ; 4 -10 dém f |\
/ N /
20d — -20 di -
e \, 7 L
-0 d - -a0d L -

AT ] = U 7 A
Aot WA R N e “
h) -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2,49856 GHz 11.34 dam ML L 2.499402 GHz 14,04 dBm
T1 1 2,4962423 GHz 6.07 dBm Oce Bw 4.505494505 MHz T1 L 2.4965245 GHz .47 dBm Oce Bw 9.030969031 MHz
T2 1 2,5007478 GHz 6.28 dam T2 1 2.5055554 GHz 7.09 darm

Date: 18.JUL 2018 18:00:48

JL

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L J

Date: 18.JUL2019 17:28.07

pectrum &3 um &3
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1 12.35 dBm) P ™M1[1 12.40 dBm)
20 M1 K 10800 GHZ| 20 M1 2.5925200 GHz
_ 3 4.525474525 MHz . x T2 9.030969031 MHZ]
0 T R A T v q{- 10 — = -y
ad { 0d ( \
¥ \ | |
/ \ /
-10 dom e - -10 dem ! t
/ N / |
-20 df E -20 de ~ -
s - / \
-30d — " -30 df L
Ny P s o A
ol AT T ] e
o e R A
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505008 GHz 12,35 dam ML 2,50252 GHz 12,40 dam
T1 1 2,5907622 GHz 5.56 dbm Oce Bw 4.525474525 MHz T1 L 2.5885045 GHz 6.41 dBm Oce Bw 9.030969031 MHz
T2 1 2,5953077 GHz 5.00 darm T2 1 2.5075355 GHz 7.84 darm

DCate: 18.JUL 2018 18:53:31

JL

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Date: 15.JUL.2019 17.38.26

pectrum = um =
Ref Level 26.00 dém  Offset 6,00 db & RBW 100 kHz Ref Level 26.00 dém Offset 6.00 dé & RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 11.79 dém| mif1] 12.96 dBm|
20d . 2.68614900 GHz 20d Il 2.6899010 GHz
X y, Occ Bw ; 4.515484515 MHz _ | _Dcc Bw 0.050949051 MHz
w J WA WIS v At A P e Ll 7 ) ==
; | | " / |
o . 0 - -
] | ]
-10 dBm > -10 dém
7 A 7
20 d : 3 20 d f |
20 7 - 20 7 {
\ A
" i P / AN A
~30. gy = Y T -3 dBm =
L Y E=RTS ey -30.98m= v
a0 -40
50 d -0 d
-6 dBm -60 dém
7od 70 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2668149 GHz 11.79 dém ML 2.883501 GHz 12.95 dém
T1 1 2 6852622 GHZ 5.67 dam oce Bw 4.515484515 MHz T1 1 2.6804246 GHz 6.20 dBm oce Bw 9.050949051 MHZ
T2 1 2.66897777 GHz .91 dbm T2 1 2.6894755 GHz 7.23 dém
— — —
L L J L JL J
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saronas. FCC RF Test Report

Report No. : FG951001

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Date: 18.JUL2019 2000:01

pectrum s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™M1[1] 12.38 dBm) P N ™M1[1] 16.93 dBm)
20 1 2.5040990 GHz| 20 ¥ 2.5052010 GHz
T1 X - 13.426575427 MHz 1 e, o™ o Qec By~ 1B.501498501 MHz
w | e ST VA W s n 7 ¥
d / | di ! A
o t 0
\ |
-10 dom ﬂ ¢ -10 dem
I A |
20 df . -20 d
! | i 1
30 / | PR NN S [ I
oy AV [ A - -
IS Vs T A
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504099 GHz 12.38 dam ML 2.505201 GHz 16.33 dam
T1 1 2,4968167 GHz 7.30 dBm Oce Bw 13.426573427 MHz T1 L 2.4967293 GHz 8.18 dBm Oce Bw 18.501496501 MHz
T2 1 2.5102433 GHz 6.06 dam T2 1 25152308 GHz 7.87 dam
L L J L L J

Date: 18.JUL 2018 20.40:18

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Date: 18.JUL2019 202450

Spectrum s Spectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  Offset 6.00 ob = RBW 1 MHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 11.54 dBm) P ™M1[1] 14.95 dBm)
20 " 2.5972860 GHz 20 + 2.5884850 GHZ]
_ Occ By ) 13.996605397 MHz I N s P A 18.181818182 MHz
10 v Ca= TR ]D ’
\ 4 \
od f \ 0d £ &
/ | |
-10 dém ' L -10 dem ! i
[ | ! \
-20 df - \1 20 di - \
04 ,}{ 4 -0 d — } I
e \ = ]
Srors Wl - e R N
- T -
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.597286 GHz 11.54 dam ML 2,588485 GHz 14,95 dam
T1 1 2,5863167 GHz 5.05 dam Oce Bw 13.396603397 MHz T1 L 2,584009 GHz 6.27 dBm Oce Bw 18.181B16162 MHz
T2 1 2.5997133 GHz 6.67 dam T2 1 2.5021908 GHz 8.00 dam
- — -
L L J L L J

Date: 18.JUL 2018 20:48:04

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Date: 16.JUL.2019 203153

Spectrum [ Spectrum | =
Ref Level 26.00 dém  Offset 6,00 db & RBW 300 kHz Ref Level 26.00 dém  Offset 5.00 dB & RBW 1 MHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 11.87 dém| mif1] 14.86 dBm|
20d m 2.6817210 GHZ| 20d t 2.6820780 GHz
. Y oce Bw . 13.396603397 MH| . Y e e T R T 18.501498501 MHz
* i W T Y A T v [~ B 7 0
!
0 d T od y
« ‘ \
-10 dem I\ -10 dém \
. | ‘ )
-0 -20
T [ L. -
s NP o i LU N
AV (i N R Y. h
a0 -40
50 d -0 d
-60 dém -60 dém
7od 70 d
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2881721 GHz 11.37 dém ML 2.882078 GHz 14.85 dBm
T1 1 26757268 GHZ 5.53 dam oce Bw 13.396603397 MHz T1 1 2.6706494 GHz 8.20 dBm oce Bw 18.501498501 MHz
T2 1 26691234 GHz .08 dbm T2 1 2.6891508 GHz 7.77 dém
L L J - L JL J [
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951001

A.2.5 Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum2 &®

Ref Level 28,22 dém Offset 8,22 d& Mode Auto Sweep Ref Level 28.22 dBm  Offset 8.22 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHYEKABS PABS
20 dbi PURIOUS | INE ABS pABS 20 dbine—pruriclis_inve ans | pabe
B 2
10 dB; It 10d ‘
i N - |
10d8 l -10 dBnr i
LINE_ABS_ L 20d
il o J L,
i ‘ ﬂ 0dam Ly
" | |
-60 dB
Start 2.685 GHz 8704 pts Stop 2.715 GHz
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